
City of Santa Cruz

SAnTA CRuz RegionAl ReCyCleD WATeR 

FACiliTieS PlAnning STuDy

June 2018

FINAL

Appendices Only



	

 City of Santa Cruz, Regional Recycled Water Facilities Planning Study FINAL	

\\sfocad\projects\pw‐proj\2016\1668007.00_santacruzrwfps\09‐reports\9.11_rwfps\3_finalswrcb_submital\santa	cruz_rwfps_final_06.08.2018.docx 

This	Page	Intentionally	Blank	



 

 

 

303 Second Street, Suite 300 South 

San Francisco, California 94107 

415-243-2150 

FAX: 415-896-0999 

 

 

  

 

 

 

FINAL 

City of Santa Cruz Regional 

Recycled Water Facilities 

Planning Study 

6 June 2018  

 

 

Prepared for 

City of Santa Cruz 
212 Locust Street, Suite C 

Santa Cruz, CA 95060 
[...]
constraints. This approach was selected to provide the most direct comparison of the various 
project options being explored. The City may also elect to conduct a more comprehensive siting 
analysis following this study to provide a more detailed assessment of cost, environmental, 
social, engineering and operational considerations related to facility siting. 

1.1.2 Equipment, Facilities, and Labor 
The cost estimates represent the direct costs for the listed treatment processes plus a 30% 
construction and estimating contingency. The estimate does not include other mark-ups, such as 
those for (1) general conditions, (2) contractor overhead and profit, and (3) sales tax.  

For O&M costs, labor costs were estimated based on typical labor rates at potable reuse facilities 
in Southern California, and include all the agency costs for the staff including salary and other 
non-salary items, benefits, etc.  

The following aspects of the design were included in the capital cost estimates: 
• Ancillary treatment components such as pumps and clear wells
• Connecting plumbing between treatment processes

1 Non-potable reuse facilities evaluated in the estimates included (a) a 2 MGD water recycling 
facility in San Mateo County, (b) a 3.75 MGD water recycling facility in Riverside County, (c) a 
3 MGD and (d) 5 MGD water recycling facility in San Diego County, and (e) a 1 MGD MBR 
facility in Los Angeles County. Potable reuse facilities include two facilities in San Diego 
County, one in Los Angeles County, and one in Monterey County.  



4 

• Equipment costs

The following facilities were not included in the estimates: 
• Administrative building
• Additional power sub-station
• Pumping or piping outside of the treatment area
• Feed/product water storage tanks
• Unit process buildings
• Site preparation
• Taxes, mobilization/demobilization, contractor overhead and profit (OH&P)

Additional detail about how these costs were integrated into the alternatives evaluation is 
provided in Appendix G of the RWFPS. 

When considering membrane processes in the various alternatives, the systems were sized to 
produce the desired final effluent flow assuming typical recoveries for membrane filtration (MF) 
and reverse osmosis (RO), namely 90% MF recovery and 75% RO recovery. It should be noted 
that there are a range of MF and RO recoveries that could be explored during piloting and design 
to increase efficiency.  

2 -  RECYCLED WATER FOR NON-POTABLE REUSE (NPR) 

The City is considering non-potable reuse alternatives to meet the irrigation, commercial and 
industrial demands of the local community. As discussed in TM 1A, there are several types of 
non-potable reuse that vary based on the level of treatment provided and the intended use of the 
recycled water (Trussell Technologies 2016). In general, as the degree of treatment increases, the 
uses for the water produced become less restricted. The value of the investment in a reuse facility 
can increase if the product water can be applied to a wide variety of uses, as it opens the door for 
more potential customers. After considering prospective users in the community, the City has 
moved forward with project alternatives that provide enough treatment to be classified by the 
Title 22 Code of Regulations2 as unrestricted-use recycled water.   

The alternatives being considered for non-potable reuse include 1a, 1b, 2, and 3b. These 
alternatives would be classified as “disinfected tertiary recycled water,” and therefore must be 
compliant with the associated regulations for that classification, as outlined in TM 1A (CDPH 
2014, Trussell Technologies 2016). To be considered tertiary disinfected recycled water, 
secondary effluent must undergo tertiary filtration with either granular media filtration (GMF) or 
membrane filtration, followed by disinfection. A treatment system consisting of primary influent 
followed by a membrane bioreactor (MBR) and disinfection can also meet the requirements for 
tertiary disinfected recycled water if the filter effluent complies with the turbidity limits for MF 
systems per the regulations (CDPH 2014).  

2 State requirements for production, discharge, distribution, and use of recycled water are contained in the California Water 
Code, Division 7-Water Quality, Sections 1300 through 13999.16 (Water Code); the California Administrative Code, Title 22-Social 
Security, Division 4 Environmental Health, Chapter 3-Reclamation Criteria, Sections 60301 through 60475 (Title 22) 



5 

As discussed in TM 1A, disinfection requirements include protection against bacterial pathogens 
and viruses. The Division of Drinking Water (DDW) specifies the use of chlorine disinfection 
with a “CT” dose (the product of the chlorine concentration “C” and residence time “T”) of 450 
mg-min/L, as well as a modal contact time of 90 minutes (CDPH 2014). Alternative forms of 
disinfection, such as ultraviolet light (UV), ozone, and pasteurization are also accepted by DDW 
if they show equivalent virus inactivation. For the project alternatives that would have facilities 
at the WWTF (1a, 1b and 3b), chlorine disinfection is recommended. Because these facilities 
could provide water for diverse uses at locations of varying distance from the Santa Cruz 
WWTF, it is beneficial to maintain a chlorine residual throughout the distribution system. The 
chlorine residual would serve to inhibit biofilm and microbial growth in the distribution system, 
and may also benefit recycled water users that require a residual for their application, such as 
industrial cooling water. Project Alternative 2 is a decentralized plant with the recycled water 
destined for use at nearby facilities. Given the potential footprint constraints with a satellite 
facility, UV disinfection was selected.  

In addition to providing the greatest flexibility for non-potable recycled uses, disinfected tertiary 
recycled water would also serve as a higher-quality feed water for an advanced water treatment 
facility (AWTF), which is considered for alternative 3b. Improved feed water quality to the 
membrane filter (MF), the first treatment process at the proposed AWTF facilities, has been 
shown to significantly improve operation of the MF (Tchobanoglous et al. 2015). This leads to 
more consistent operation of the facility and a more efficient MF process. Although tertiary 
filtration greatly improves water quality, it would not replace the MF treatment system at the 
AWTF.  

The following sections discuss the alternative non-potable trains: (1) GMF with chlorine 
disinfection, (2) MF with chlorine disinfection, and (3) MBR with UV disinfection. 

2.1 Disinfected Tertiary Facility - Alternatives 1a, 1b and 3b Facility Layout and Cost 
Estimates 

Alternatives 1a, 1b and 3b would include GMF or MF with chlorine disinfection. The different 
options would adhere to the same Title 22 regulations and have the same water quality goals, but 
each alternative would produce a different amount of recycled water, as shown in Table 2.  

• Alternative 1a is the smallest of the three, producing 0.25 mgd of product water. Due to
its size, the existing tertiary filtration system could be used, with minor additions as
described in the report “Producing Tertiary Disinfected Recycle Water at the Santa Cruz
Wastewater Treatment Facility” (Trussell Technologies 2015), herein referred to as the
Title 22 Concept Design. Therefore, the estimated capital cost for this alternative only
includes the addition of a disinfection system.

• Alternatives 1b and 3b would require a new filtration system to produce the desired
amount of product water: 1.3 mgd and 2.4 mgd, respectively.

Figure 1 shows the proposed treatment train and the requirements for compliance with the non-
potable recycled water regulations. Additional detail about these requirements can be found in 
TM 1A. 



6 

Figure 1 - Regulatory requirements and proposed treatment train and for 
Centralized NPR Alternatives 1a, 1b, and 3b 

For alternatives 1b and 3b, filtration could be achieved with GMF, which would consist of dual 
media filter beds and the ancillary equipment needed to operate the system, such as a backwash 
water storage and feed system, waste equalization basin, and air scour system. Prior to the filters, 
coagulant would be injected into a rapid-mix chamber followed by flocculation. Filter pre-
treatment may be necessary for efficient filter operation and performance.  

As an additional option, MF could replace GMF for alternatives 1b and 3b. A potential benefit of 
an MF system is that, in general, an MF system can have a smaller footprint compared to GMF. 
However, this difference is realized to a greater extent with larger facilities, since the ancillary 
equipment takes up a progressively smaller percentage of the footprint as facility size increases. 
That said, the estimated footprint for the MF system at the WWTF is essentially equivalent to the 
GMF footprint due both to (a) the small capacity of the system, and (b) the anticipated low flux 
rates through the MF using a trickling filter effluent as feed water.  

For treatment plants with conventional activated sludge, the MF system can achieve fluxes 
between 25 and 35 gallon-ft2/day (gfd). The higher fluxes are often associated with the improved 
water quality linked to facilities providing biological nutrient removal (BNR). Existing potable 
reuse facilities have demonstrated that the use of trickling filter effluent as a feed water can 
significantly impact the performance of the MF system. For this reason, it was assumed that a 
conservative flux rate of 20 gfd would be appropriate when using trickling filter effluent. The 
lower flux rate translates to higher membrane surface area requirements to produce the same 
amount of product water.  

The disinfection system for alternatives 1b and 3b would consist of injection of sodium 
hypochlorite into a rapid-mix chamber followed by a concrete serpentine contact basin designed 
to maximize the plug flow nature of the hydraulics. The basin would provide a minimum of 90 



7 

minutes of modal contact time and a CT of 450 mg-min/L, as specified by the regulations. The 
disinfection system for alternative 1a assumes implementation of the design concept outlined in 
the Title 22 Concept Design (Trussell Technologies 2015). 

High-level estimates for capital costs, operation and maintenance (O&M) costs, and facility 
layout requirements are shown in Table 2. The following assumptions were made when 
determining these estimates: 

• The GMF/MF and disinfection facilities would be located at the WWTF
• O&M cost estimates were established for granular media filtration only, as this was the

more likely alternative of the two given the challenges associated with membrane
filtration of trickling filter effluent.

• Product water storage was not accounted for in the costs or site layout estimates.
• For alternative 1a, the WWTF’s existing filters could be used (as was assumed for the

Title 22 Concept Design).
• The flux rate through the MF membranes was assumed to be 20 gfd.

Table 2 - Facility Layout and Cost Estimates for Centralized NPR Alternatives 1a, 
1b, and 3b 

Alternative: 1a 1b 3b 
Product Water 
(mgd) 0.25 0.74 2.2 

Footprint (sf) 3,600 3,600 (GMF) 
4,400 (MF) 

9,900 (GMF) 
9,600 (MF) 

Unit Process 
Unit Cost 

($/gpd 
capacity) 

Cost, 
$M 

Unit Cost 
($/gpd 

capacity) 
Cost, $M 

Unit Cost 
($/gpd 

capacity) 

Cost, 
$M 

Granular Media 
Filtration -- -- $3.74 $2.77 $2.10 $4.63 

Membrane 
Filtration -- -- $4.10 $3.03 $3.07 $6.76 

Disinfection with 
Chlorine $2.17 $0.54 $2.06 $1.52 $1.71 $3.76 

Total Capital 
($M) $0.5 $4.3 (GMF) 

$4.6 (MF) 
$8.4 (GMF) 
$10.5 (MF) 

O&M Type Unit Cost Cost, 
$M/yr Unit Cost Cost, 

$M/yr Unit Cost Cost,
$M/yr 

Chemicals $46/AF $0.01 $46/AF $0.04 $46/AF $0.11 
Electrical 309 kwh/MG $0.01 269 kwh/MG $0.01  264 kw/MG $0.04 
Equipment $7/AF $0.002 $6/AF $0.005 $6/AF $0.01 
Labor 0.5 FTE/yr $0.09 1.0 FTE/yr $0.13 1.0 FTE/yr $0.39 
Total O&M 
($M/yr) $0.11 $0.19 $0.55 



Figure 2 - Regulatory requirements and proposed treatment train and for 
Decentralized NPR Alternative 2 
  8 

2.2 Membrane Bioreactor (MBR) Facility - Alternative 2 
MBRs are currently being used for non-potable reuse in California, and have been proven to be a 
reliable technology for the application. The combined biological treatment and membrane 
filtration helps to maintain a low and consistent effluent turbidity that meets the regulatory 
requirements for disinfected tertiary recycled water, and provides an excellent water quality for 
disinfection. The biological treatment is achieved with a suspended growth system that uses a 
high mixed liquor suspended solids concentration. Membrane filtration is done using either an 
MF or ultra-filtration (UF) membrane. If this alternative is selected, the membrane chosen would 
need to demonstrate compliance with the turbidity regulations for tertiary disinfected recycled 
water, either with pilot testing or at startup.  

In determining estimates for the costs and footprint area (Table 3), it was assumed that two 
parallel aerobic basins with initial anoxic zones would be used for biological treatment. The 
aerobic zones of the basins would be aerated with fine bubble diffusers lining the bottom of each 
basin. The effluent streams from the basins would remain separate and flow into two parallel MF 
filters. All ancillary equipment to operate the system is also included in the estimates. 

The use of an alternative form of disinfection, achieved with a UV reactor system, is included in 
this alternative to minimize the space requirements for disinfection. Because this would be a 
decentralized water reuse project, the overall layout may be constrained due to siting limitations. 
In addition, since the water would only be utilized onsite or near the place of treatment; the 
requirements for maintaining a chlorine residual in the distribution system may be less stringent. 
To qualify as an alternative form of disinfection, the UV system selected for the project must 
have been demonstrated to achieve 5 logs of virus inactivation and maintain coliform levels 
below the required limits, as discussed in TM 1A (Trussell Technologies 2016). 

Figure 2 shows the proposed treatment train for Alternative 2. The Title 22 treatment and water 
quality requirements are also included. Additional detail about these requirements can be found 
in TM 1A. 



As described in TM 1A, the treatment required for a GRRP is full advanced treatment (FAT). 
Typical facilities complying with the FAT requirements employ MF, RO, and UV/peroxide for 

9 

Table 3 - Facility Layout and Cost Estimates for Decentralized NPR Alternative 2 

Alternative: 2 
Product Water (mgd) 0.12 
Footprint (sf) 2,200 

Unit Process Unit Cost ($/gpd capacity) Cost, $M 
MBR $44.23 $5.31 
Disinfection with UV $2.04 $0.24 
Total Capital ($M) $5.6 
O&M Type Unit Cost Cost, $M/yr 
Chemicals $27/AF $0.004 
Electrical  1592 kwh/MG $0.01 
Equipment $87/AF $0.01 
Labor  0.5 FTE/yr $0.09 
Total O&M ($M/yr) $0.12 

3 -  RECYCLED WATER FOR POTABLE REUSE 

The City is considering potable reuse alternatives to supplement drinking water sources through 
groundwater replenishment reuse (GRR), surface water augmentation (SWA), streamflow 
augmentation or direct potable reuse (DPR) with raw water blending at Graham Hill Water 
Treatment Plant (WTP). There are six GRR alternatives, including one project (4b) that utilizes 
an MBR in the place of conventional treatment, and two regional projects (8a, 8b) that include 
coordination with Scotts Valley Water District (SVWD), SqCWD and San Lorenzo Valley 
Water District. There is one alternative each for SWA, streamflow augmentation, and DPR. 

As discussed previously, the final location of the AWTF has not been determined for this 
alternatives analysis as there are various options available, including at the Santa Cruz WWTF or 
at an offsite location. While these decisions can be incorporated at later phases of the project, it 